CITY OF PEARLAND, TEXAS

Planting seeds for the

K E

Capital Improvement

PROGRAM
2015 2019

pearlandtx.gov




CITY OF PEARLAND
2015 - 2019
CAPITAL IMPROVEMENT PROGRAM (CIP)
TABLE OF CONTENTS

INRIz(e/plU/oan[o\\l AAE = L U Y 0 W T Y

SUMMARIES
TotaliSUINDEMfe.... . 9. . 0. 0..... 2.8 . 9% . 1R.. B0 ............... 1
FY 2019CIP By Fugdinggoalirég .B......0... Q.1.. Q1 ../ .0............. 2-9
Project Detail Page LOCAtiON.........ccoiiiieiiiiiiec e 10-12
DRAINAGE PROJECTS
FIVE-Y A SUMMIAIY ... ettt i e e e e e et e e e ne e, 13
Map.......... oo e A g QW 14



CITY OF PEARLAND

2015 - 2019
CAPITAL IMPROVEMENT PROGRAM (CIP)
TABLE OF CONTENTS
PAGE

PARKS PROJECTS

FIVE-Y A SUMIMAIY ..ueiiiiiitiiie ettt e e ih e e e s et e s stb b e e e st e e e s ebbeeeeeenrrneeeeans 21
[...]
and locations of pipe are unknown. Valves do not generally exist in necessary areas. This has created havoc within the Old ‘\\ l‘, 3 ';-\
Townsite southeast quadrant. \" o Al ‘,
%\ A&
\ 7
\ ué N z
\ w )
\ mGrand Boulevard J
INCREMENTAL OPERATING AND MAINTENANCE COSTS \\'\ Waterline - Old 3
Impact on operating budget [vNo [ Ies (See Below) I\\\ Townsite SE Quad {
\ 5
Fiscal Year 2015 2016 2017 2018 2019 \". 7 4
Total Revenue k\
Personnel Services \
Operation & Maintenance —-——ﬂ:‘
Capital Outlay = _\}
Total Expense ; \
FTE Staff Total : \
COST AVOIDANCE/PAYBACK PERIOD EXPLANATION » ‘\'i\
PROJECT COSTS ALLOCATION TOTAL CITY FUNDED ESTIMATED CYPRCIECTED ALLOCTTIONS PROJECT
BUDGET APPROP. BUDGET THRU 2014 2015 2016 2017 2018 2019 TOTAL
Prelim. Engineering Report $0
Land/Right of Way $0
Design/Surveying $14,198 $14,198 $14,198 $14,198
Construction $108,835 $108,835 $108,835 $108,835
Equipment and Furniture $0
Contingency $24,848 $24,848 $24,848 $24,848
TOTAL COSTS $147,881 $147,881 $0 $0 $0 $0 $14,198 $133,683 $0 $147,881
TOTAL FY PROJECTED FUNDING SOURCES
FUNDING SOURCES CITY FUNDED ESTIMATED PROJECT
BUDGET APPROP. BUDGET THRU 2014 2015 2016 2017 2018 2019 TOTAL
General Revenue - Cash $0
Certificates of Obligation $0
General Obligation Bonds $0
PEDC $0
W/S Revenue Bonds $0
System Revenue - Cash $0
Impact Fees - Cash $0
Impact Fees - Debt $0
Unfunded $147,881 $147,881 $14,198 $133,683 $147,881
Other Funding Sources” - $0
TOTAL SOURCES $147,881 $147,881 $0 $0 $0 $0 $14,198 $133,683 $0 $147,881
'Explain & Identify Type of Other Sources:
Project Manager: Andrea Brinkley
Project's Approval Date: 3/26/2014

84




PROJECT NAME

PROJECT #

PREFERENCE ORDER

Hughes Ranch Road East 12" Water Line Phase Il

WA1801

PROJECT DESCRIPTION

PROJECT IMAGE

from Cullen to Stone Road.

Installation of approximately 3,300 LF of 12" water line, extending along Hughes Ranch Road from Cullen Parkway to Max Road,
near the Sports Complex. This water line extension will be completed in coordination with the Hughes Ranch Road Expansion

p—d

PROJECT JUSTIFICATION

development.

The water line extension will tie dead end water line on Max Road into the transmission line on Cullen. Existing lines along Max
and this segment of Hughes Ranch Road are MUD lines, 980LF of this line would be in the ETJ and will not extended by future

INCREMENTAL OPERATING AND MAINTENANCE COSTS

i

W\ﬁf

L"Fﬂ'
= o
:. l
-

Impact on operating budget [“No T Ies (See Below)
Fiscal Year 2015 2016 2017 2018 2019 e P S S B T T‘__ SR
Total Revenue
Personnel Services \
Operation & Maintenance i
Capital Outlay |
Total Expense |
FTE Staff Total
COST AVOIDANCE/PAYBACK PERIOD EXPLANATION m
PROJECT COSTS ALLOCATION TOTAL CITY FUNDED ESTIMATED ARKES TR R PROJECT

BUDGET APPROP. BUDGET THRU 2014 2015 2016 2017 2018 2019 TOTAL
Prelim. Engineering Report $0
Land/Right of Way $0
Design/Surveying $75,000 $75,000 $75,000 $75,000
Construction $772,500 $772,500 $772,500 $772,500
Equipment and Furniture $0
Contingency $150,000 $150,000 $150,000 $150,000
TOTAL COSTS $997,500 $997,500 $0 $0 $0 $0 $0 $75,000 $922,500 $997,500

TOTAL FY PROJECTED FUNDING SOURCES

FUNDING SOURCES CITY FUNDED ESTIMATED PROJECT

BUDGET APPROP. BUDGET THRU 2014 2015 2016 2017 2018 2019 TOTAL
General Revenue - Cash $0
Certificates of Obligation $0
General Obligation Bonds $0
PEDC $0
W/S Revenue Bonds $997,500 $997,500 $75,000 $922,500 $997,500
System Revenue - Cash $0
Impact Fees - Cash $0
Impact Fees - Debt $0
Unfunded $0
Other Funding Sources” - $0
TOTAL SOURCES $997,500 $997,500 $0 $0 $0 $0 $0 $75,000 $922,500 $997,500
'Explain & Identify Type of Other Sources:

Project Manager: Andrea Brinkley
Project's Approval Date: 3/26/2014

85




CITY OF PEARLAND
2015 - 2019 CAPITAL IMPROVEMENT PROGRAM

WASTEWATER
Project No. Project Name 2015 2016 2017 2018 2019 TOTAL
WWO0901 Riverstone Ranch Oversizing 128,167 163,452 291,619
Southdown (North Central) WWTP Rehabilitation - WWM
WW1201 Project 31A 540,545 540,545
WW1405 Far NW WWTP Expansion 19,014,000 10,500,000 29,514,000
WW1406 McHard Rd Trunk Sewer (Garden to Southdown WWTP) 34,771 4,616,440 4,651,211
WW1407 Hooper Road Sanitary Sewer 110,000 110,000
Roy/Max/Garden Roads Basin Sewage System - WWM
WW1501 Project 12 330,000 2,321,800 2,651,800
WW1502 Barry Rose WWTP Expansion 350,000 1,000,000 12,816,650 14,166,650
Green Tee 1 to Riverstone Wastewater Diversion
WW1503 (Longwood Service Area Phase 1) 324,170 324,170
WW1504 (JHEC) SWEC Filter and Bar Screen Improvements 1,240,000 1,240,000
WW1506 Springfield Lift Station Abandonment 57,000 400,000 457,000
WW1507 Sanitary Sewer Rehabilitation 1,000,000 1,000,000 1,000,000 2,000,000 5,000,000
Orange Mykawa Lift Station Retirement -
WW1601 WWM Project 33 119,945 481,238 601,183
WW1602 Relocation Mykawa/Scott LS - WWM Project 5 505,701 2,719,878 3,225,579
WW1603 JHEC WWTP Expansion - WWM Project 29A 400,000 2,200,000 19,197,250 3,387,750 25,185,000
WW1701 Veterans Drive Lift Station Service Area - WWM Project 11 1,178,450 7,024,278 8,202,728
TOTAL $ 3,114,653 |$ 24,924,898 | $ 35512,656 [ $ 27,221,528 | $ 5,387,750 | $ 96,161,485
SOURCE OF FUNDS 2015 2016 2017 2018 2019 TOTAL
General Revenue - Cash
Certificates of Obligation
General Obligation Bonds
PEDC 110,000 110,000
W/S Revenue Bonds 1,564,170 12,485,900 18,302,588 15,091,439 1,693,875 49,137,972
System Revenue - Cash 699,771 1,500,000 981,238 2,000,000 5,181,009
Impact Fees - Cash
Impact Fees - Debt 9,755,601 15,958,930 12,130,089 1,693,875 39,538,495
Unfunded
Other Funding Sources 740,712 1,183,397 269,900 2,194,009
TOTAL $ 3,114,653 |$ 24,924,898 |$ 35512,656 | $ 27,221,528 |$ 5,387,750 | $ 96,161,485

86




CITY OF PEARLAND
Proposed
2015 -2019 CIP
Wastewater

O~NO O~ WNRE

Riverstone Ranch Oversizing. 2015-2016
Southdown WWTP mm:mc tal j ..2015
2016-2017
McHard Road Trunk Sewer. .2015, 2017
Hooper Road Sanitary Sewer
Roy/Max/Garden Rds Basin Sewage System (WWM _uﬂo_moﬁ 12)...2015-2016
Barry Rose WWTP Expansion 2015-2017
Green Tee 1 to Riverstone <<mm8<<m8< Diversion.

JHEC Filter and Bar Screen Improvements
Springfield Lift Station Abandonment....
Sanitary Sewer Rehabilitation (not shown)

Orange Mykawa Lift Station Retirement (WWM Project 33).

Relocation Mykawa/Scott Lift Station (WWM Project 5)
JHEC WWTP Expansion (WWM Project 29A)...
Veterans Dr Lift Station Service Area (WWM _uﬂo_moﬁ 11)

..2015-2016
.2016-2019
..2016-2017

2016-2017
2016-2019
2017-2018

1:63,360 or 1in=1miles
1

_s__mm

It %m, not EE?«E an on-the- m::E sur
represents only the approximate relative location of proper

MAP PREPARED: AUG 2014
CITY OF PEARLAND GIS DEPARTMENT




PROJECT NAME PROJECT # PREFERENCE ORDER
Riverstone Ranch Oversizing WW0901 2
PROJECT DESCRIPTION PROJECT IMAGE
Oversizing of the Riverstone Ranch development's sewer infrastructure in order to incorporate into the City's larger system. '
Y -
=
i >
V7
2 \%
e A } i
PROJECT JUSTIFICATION '-:. | e
This project accomplishes a portion of the overall plan developed in the Longwood Wastewater Basin study to eliminate the need| = ) N :_
for an expansion or long-term operation of the Longwood Wastewater Treatment Plant. This project also eliminates three lift 2 T; ,
stations in the Green Tee Subdivision. 7 ‘} - ¢
N ;
.. Riverstone
- -
¢ ) “Ranch A
7.\ Oversizing N
INCREMENTAL OPERATING AND MAINTENANCE COSTS e - . /;,\
Impact on operating budget [ No " [<les (See Below) G \ = / Y,
7 SN
Fiscal Year 2015 2016 2017 2018 2019 ¥ ) i N ¥ o5
Total Revenue { el ) v
Personnel Services Sy 7 S I
Operation & Maintenance ($12,300) ($16,400) ($16,400) |
Capital Outlay
Total Expense ($12,300) ($16,400) ($16,400) I
FTE Staff Total |
COST AVOIDANCE/PAYBACK PERIOD EXPLANATION IS4
TOTAL FY PRO_JECTED ALLOCATIONS
PROJECT COSTS ALLOCATION CITY FUNDED ESTIMATED PROJECT
BUDGET APPROP. BUDGET THRU 2014 2015 2016 2017 2018 2019 TOTAL
Prelim. Engineering Report $0
Land/Right of Way $0
Design/Surveying $407,921 $407,921 $356,398 $356,398 $25,633 $25,890 $407,921
Construction $271,688 $271,688 $65,592 $65,592 $102,534 $103,562 $271,688
Equipment and Furniture $0
Contingency $34,000 $34,000 $34,000 $34,000
TOTAL COSTS $713,609 $713,609 $421,990 $421,990 $128,167 $163,452 $0 $0 $0 $713,609
TOTAL FY PROJECTED FUNDING SOURCES
FUNDING SOURCES CITY FUNDED ESTIMATED PROJECT
BUDGET APPROP. BUDGET THRU 2014 2015 2016 2017 2018 2019 TOTAL
General Revenue - Cash $0
Certificates of Obligation $0
General Obligation Bonds $0
PEDC $0
W/S Revenue Bonds $0
System Revenue - Cash $296,778 $296,778 $296,778 $296,778 $296,778
Impact Fees - Cash $0
Impact Fees - Debt $0
Unfunded $0
Other Funding Sources” - $416,831 $416,831 $125,212 $125,212 $128,167 $163,452 $416,831
TOTAL SOURCES $713,609 $713,609 $421,990 $421,990 $128,167 $163,452 $0 $0 $0 $713,609
'Explain & Identify Type of Other Sources: $43,222 in 2013 from WW0902 - Longwood Lift Station Replacement project. Fund 42 fund
balance. Project Manager: Engineering
Project's Approval Date: 3/26/2014

88



PROJECT NAME

PROJECT #

PREFERENCE ORDER

Southdown (North Central) WWTP Rehabilitation -WWM Project 31A

WW1201

PROJECT DESCRIPTION

PROJECT IMAGE

Rehabilitate influent lift station wet well, replace pump discharge piping within the wet well, retrofit and rehab the two existing
Parkson rotating fine screens, replace sludge airlift pump boxes in aeration basins with stainless steel, install process Water

Sprayer Assembly at existing clarifier, drain clarifier and replace corner sweeps on clarifier mechanism; install stamford baffles on

square clarifiers, repair sand filter.

PROJECT JUSTIFICATION

Extend the life of the Southdown WWTP and improve operations.

INCREMENTAL OPERATING AND MAINTENANCE COSTS

Impact on operating budget [vNo [ Ies (See Below)
Fiscal Year 2015 2016 2017 2018 2019
Total Revenue
Personnel Services
Operation & Maintenance
Capital Outlay
Total Expense
FTE Staff Total it 1
COST AVOIDANCE/PAYBACK PERIOD EXPLANATION ‘ '
PROJECT COSTS ALLOCATION TOTAL CITY FUNDED ESTIMATED ARKES TR R PROJECT
BUDGET APPROP. BUDGET THRU 2014 2015 2016 2017 2018 2019 TOTAL
Prelim. Engineering Report $54,897 $54,897 $54,897 $54,897 $54,897
Land/Right of Way $0
Design/Surveying $61,950 $61,950 $61,950 $61,950 $61,950
Construction $443,370 $443,370 $443,370 $443,370
Equipment and Furniture $0
Contingency $97,175 $97,175 $97,175 $97,175
TOTAL COSTS $657,392 $657,392 $116,847 $116,847 $540,545 $0 $0 $0 $0 $657,392
TOTAL FY PROJECTED FUNDING SOURCES
FUNDING SOURCES CITY FUNDED ESTIMATED PROJECT
BUDGET APPROP. BUDGET THRU 2014 2t 2L il 2018 2019 TOTAL
General Revenue - Cash $0
Certificates of Obligation $0
General Obligation Bonds $0
PEDC $0
W/S Revenue Bonds $0
System Revenue - Cash $519,212 $519,212 $19,212 $19,212 $500,000 $519,212
Impact Fees - Cash $0
Impact Fees - Debt $0
Unfunded $0
Other Funding Sources’ - $138,180 $138,180 $97,635 $97,635 $40,545 $138,180
TOTAL SOURCES $657,392 $657,392 $116,847 $116,847 $540,545 $0 $0 $0 $0 $657,392

"Explain & Identify Type of Other Sources:

Fund 67 Fund Balance

Project Manager:

Andrea Brinkley

Project's Approval Date:

3/26/2014

&9




PROJECT NAME

PROJECT #

PREFERENCE ORDER

Far N\W WWTP Expansion

WW1405

1

PROJECT DESCRIPTION

PROJECT IMAGE

Growth rates within the service area has increased both average daily flows and the biological loading contained in the plant's
influent requiring construction of a 4 mgd treatment capacity expansion. The project includes the design, permitting and
construction upgrades of the lift station, headworks, addition of four continuous flow 1mgd basins modifications to the existing
basins to create two additional 1 mgd continuous flow basins, new filtration and UV disinfectant systems, expansion of the sludge
holding tanks, addition of two belt press dewatering systems, a new non-potable water system and new SCADA control for a total
plant capacity of 6 mgd.

PROJECT JUSTIFICATION

The existing plant reached 75% of its rated capacity in 2013. TCEQ rules require that operators begin design once a plant
reaches 75% capacity for a period of three consecutive months. Plant design, permitting and construction are scheduled to
complete in late 2017. Current flows require a doubling of existing capacity but with the addition of flows from the Southdown
plant, planned to occur around 2024, and the inclusion of the flows from development in the Lower Kirby area a full 6 mgd
expansion provides better economies of scale at this point in time. In addition, a smaller expansion would require a second
expansion to start within two years of completing this expansion.

INCREMENTAL OPERATING AND MAINTENANCE COSTS

Impact on operating budget [ No  [+)ves (See Below)
Fiscal Year 2015 2016 2017 2018 2019
Total Revenue
Personnel Services
Operation & Maintenance $180,258 $240,344
Capital Outlay
Total Expense $180,258 $240,344
FTE Staff Total
COST AVOIDANCE/PAYBACK PERIOD EXPLANATION
PROJECT COSTS ALLOCATION oA T PRCIRCTED AL OCTTIONS
CITY FUNDED ESTIMATED PROJECT
BUDGET ACREG. BUDGET THRU 2014 2015 2016 2017 2018 2019 TOTAL
Prelim. Engineering Report $414,000 $414,000 $250,000 $414,000 $414,000
Land/Right of Way $0
Design/Surveying $4,000,000 $4,000,000 $2,150,000 $4,000,000 $4,000,000
Construction $25,000,000 $25,000,000 $7,000,000 $16,500,000 $8,500,000 $25,000,000
Equipment and Furniture $0
Contingency $5,000,000 $5,000,000 $486,000 $2,514,000 $2,000,000 $5,000,000
TOTAL COSTS $34,414,000 $34,414,000 $9,400,000 $4,900,000 $0 $19,014,000 $10,500,000 $0 $0 $34,414,000
& SOURGES TOTAL FY PROJECTED FUNDING SOURCES
FUNDIN URCE CITY FUNDED ESTIMATED PROJECT
BUDGET ACREG. BUDGET THRU 2014 2015 2016 2017 2018 2019 AL
General Revenue - Cash $0
Certificates of Obligation $0
General Obligation Bonds $0
PEDC $0
W/S Revenue Bonds $17,207,000 $17,207,000 $6,832,000 $1,032,000 $10,925,000 $5,250,000 $17,207,000
System Revenue - Cash $0
Impact Fees - Cash $0
Impact Fees - Debt $13,339,000 $13,339,000 $8,089,000 $5,250,000 $13,339,000
Unfunded $0
Other Funding Sources’ - $3,868,000 $3,868,000 $2,568,000 $3,868,000 $3,868,000
TOTAL SOURCES $34,414,000 $34,414,000 $9,400,000 $4,900,000 $0 $19,014,000 $10,500,000 $0 $0 $34,414,000
'Explain & Identify Type of Other Sources: Fund 42 and Fund 44 Fund Balance. Waste water project 7 in 2013 impact fee update.
Project Manager: Andrea Brinkley
Project's Approval Date: 3/26/2014

90




PROJECT NAME

PROJECT #

PREFERENCE ORDER

McHard Rd Trunk Sewer (Garden to Southdown WWTP)

WW 1406

6

PROJECT DESCRIPTION

PROJECT IMAGE

Install, along McHard Rd, approximately 4,500 feet of 24" trunk sewer from Cullen to Southdown WWTP; 5,800 feet of 18" trunk

sewer from Cullen to Max Road; and approximately 4,000 If of 15" trunk sewer from Max Road to Garden Road.

PROJECT JUSTIFICATION

This project will provide gravity sewer and is called for in the wastewater model. Extends Southdown service area to the east,

picking up areas not currently served by City system.

S

~
4
J"?\

INCREMENTAL OPERATING AND MAINTENANCE COSTS

A 5 % = J
7 TORIA

— ’
e

™~
"]/U McHard Road Trunk Sewer

;Illlllullllllll“ ENNENNEEEERaREERn
& )

|
Impact on operating budget [vNo [ Ies (See Below) :
Fiscal Year 2015 2016 2017 2018 2019 ‘
Total Revenue £ 1
Personnel Services -
Operation & Maintenance SLAUGH
Capital Outlay !
Total Expense |
FTE Staff Total i
COST AVOIDANCE/PAYBACK PERIOD EXPLANATION ! i
PROJECT COSTS ALLOCATION TOTAL CITY FUNDED S CYPRCIECTED ALLOCTTIONS PROJECT
ESTIMATED
BUDGET NPPROP) BUDGET THRU 2014 2015 2016 2017 2018 2019 TOTAL
Prelim. Engineering Report $0
Land/Right of Way $0
Design/Surveying $486,261 $486,261 $451,490 $451,490 $34,771 $486,261
Construction $3,595,900 $3,595,900 $3,595,900 $3,595,900
Equipment and Furniture $0
Contingency $1,020,540 $1,020,540 $1,020,540 $1,020,540
TOTAL COSTS $5,102,701 $5,102,701 $451,490 $451,490 $34,771 $0 $4,616,440 $0 $0 $5,102,701
& SOURGES TOTAL FY PROJECTED FUNDING SOURCES
FUNDIN URCE CITY FUNDED ESTIMATED PROJECT
BUDGET APPROP. BUDGET THRU 2014 2015 2016 2017 2018 2019 TOTAL
General Revenue - Cash $0
Certificates of Obligation $0